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FCC ID: PRDRX04

TEST REPORT CERTIFICATION

Applicant : Acrox Technologies Co,.Ltd
Manufacturer : Acrox Technologies Co,.Ltd
EUT Description :  Nano Receiver
FCCID :  PRDRX04
(A) MODEL NO. . MRN
(B) SERIAL NO. . N/A

(C) POWER SUPPLY : DC 5V From PC
(D) TEST VOLTAGE : DC 5V From PC

Tested for comply with:
FCC Rules and Regulations Part 15 Subpart C:2008

Test procedure used:
ANSI C63.10:2009

The device described above is tested by EST Technology Co., Ltd. to confirm comply with all the
FCC Part 15 Subpart C requirements.

The test results are contained in this test report and EST Technology Co., Ltd. is assumed full
responsibility for the accuracy and completeness of these tests. Also, this report shows that the
Equipment under test (EUT) is to be technically compliant with the FCC requirements.

Prepared by: Tested by: Approved by:
(0 OO ’: % ::_f'r o ( 1‘.1_ et ;meff
Coco / Assistant Tata Chen/ Engineer Iceman Hu / Manager
This test report is based on a single evaluation of one sample of above mentioned products. It is not permitted to be
duplicated in extracts without written approval of EST Technology Co., Ltd.

EST Technology Co.,Ltd Report No. ESTE-R1107005
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1.

SUMMARY OF STANDARDS AND RESULTS

1.1.Description of Standards and Results

The EUT have been tested according to the applicable standards as referenced below.

EMISSION
Description of Test Item Standard Results
Power Line Conducted Emission Test FCC Part 15C: 15.207 PASS
ANSI C63.10-2009
FCC Part 15C: 15.209
Radiated Emission Test FCC Part 15C: 15.249 PASS
ANSI C63.10-2009
Band Edge Compliance Test FCC Part 15: 15.249 PASS
ANSI C63.10-2009
. FCC Part 15: 15.215
20dB Bandwidth Test ANSI C63.10-2009 PASS

EST Technology Co.,Ltd

Report No. ESTE-R1107005
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2. GENERAL INFORMATION

2.1.Description of Device (EUT)

Product Name . Nano Receiver
Model Number . MRN
FCCID : PRDRX04

Operation frequency : 2408MHz~2474MHz

Antenna . Integrated PCB antenna, -7dBi gain
Modulation : GFSK

Power Supply : DC5V form PC

Applicant . Acrox Technologies Co,.Ltd

437,8f,Rui Guang Road,Nei Hu District, Taipei, Taiwan

Manufacturer : Acrox Technologies Co,.Ltd
Hsinmin Industrial,Changan Town, Dongguan City

Sample Type . Prototype production

EST Technology Co.,Ltd Report No. ESTE-R1107005
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2.2. Tested Supporting System Details

No.| Description No. Manufacturer| Model Serial Number Approved type
MFCC DoC
N/A DELL PP09S N/A MBSMI ID- R41108
1. Notebook |Power Cord: Unshielded, Detachabled, 1.8m
Power Adapter: Manufacturer: DELL, M/N: LA65NS1-00
Cable: Unshielded, Detachabled, 4.0m(Bond one ferrite core)
N/A LENOVO 7454-GHC |N/A MID: 7453GHC
2. Notebook Power Cord: Unshielded, Detachabled, 1.8m
Power Adapter: Manufacturer: LENOVO L

2.3.EUT Configuration and operation conditions for test.

AC Mains €

EUT

Adapter

Notebook

EUT work continues Tx mode and frequency as below:

Note: A typical modulation was applied when performance test.

Channel Frequency
Low 2408MHz
Middle 2440MHz
High 2474MHz

EST Technology Co.,Ltd

Report No. ESTE-R1107005
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3. POWER LINE CONDUCTED EMISSION TEST
3.1. Test Equipment

Item Equipment Manufacturer | Model No. Serial No. Last Cal. |Cal. Interval
1. Test Receiver |Rohde & Schwarz| ESHS10 838693/001 |Nov.05,10| 1 Year
2. L.I.S.N.#1 Rohde & Schwarz| ESH2-Z5 834066/011 |Nov.05,10| 1 Year
3. L.I.S.N.#3 Kyoritsu KNW-242C 8-1920-1 May.08, 11| 1 Year
4. Terminator Hubersuhner 500 No. 1 May.08, 11| 1 Year
5. Terminator Hubersuhner 500 No. 2 May.08, 11| 1 Year
6. RF Cable Fujikura 3D-2W | LISN Cable 1# [May.08, 11| 1Year
7. Coaxial Switch Anritsu MP59B M55367 May.08, 11| 1 Year
8. Passive Probe |Rohde & Schwarz| ESH2-Z3 | 299.7810.52 [May.08, 11| 1 Year
9. Pulse Limiter |Rohde & Schwarz| ESH3-Z2 100341 May.08, 11| 1 Year

3.2.Block Diagram of Test Setup
PC System Receiver EUT Peripheral
L ] Py 1 A
80cm
0.8m

LISN LISN g |
[ —

:50Q Terminator

3.3. Power Line Conducted Emission Test Limits

Frequency range Limits dB(uV)
MHz Quasi-peak Level Average Level
0,15t0 0,5 79 66
0,5t0 30 73 60

Notes: 1. * Decreasing linearly with logarithm of frequency.
2. The lower limit shall apply at the transition frequencies.

EST Technology Co.,Ltd Report No. ESTE-R1107005
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3.4.

3.5.

3.6.

Operating Condition of EUT

3.4.1. Setup the EUT and simulator as shown as Section 2.3
3.4.2. Turn on the power of all equipment.
3.4.3. Letthe EUT work in test mode (Tx Mode) and measure it.

Test Procedure

The EUT was placed on a non-metallic table, 80cm above the ground plane. The EUT
Powered from PC which mains connected to the power mains through a line impedance
stabilization network (L.I.S.N. 1#). The other peripheral devices power cord connected to
the power mains through a line impedance stabilization network (L.I.S.N.#3). this
provided a 50-ohm coupling impedance for the EUT (Please refer to the block diagram of
the test setup and photographs). Both sides of power line were checked for maximum
conducted interference. In order to find the maximum emission, the relative positions of
equipments and all of the interface cables were changed according to ANSI C63.4-2009
on conducted Emission test.

The bandwidth of test receiver (R&S TEST RECEIVER ESHS10) is set at 10kHz.

The frequency range from 150kHz to 30MHz is checked. The test result are reported on
Section 3.7.

Conducted Disturbance at Mains Terminals Test Results
PASS. (All emissions not reported below are too low against the prescribed limits.)

The EUT with the following test modes were tested and selected to read Q.P values and
average values, all the test results are listed in next pages.

EST Technology Co.,Ltd Report No. ESTE-R1107005
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Data: 3
0 Level (dBuW) Date: 2011-07-12
FCCPART 15 C
FCC PART 15 C (AVG)
40
ik 1 i
u.15 2 5 1 2 5 10 20 30
Frequency (MHz)
Jite no lffconduction Data No t3
Dis./Ant. Hu Z011 E3HZ-z5 LINE
Limit :FCC PART 15 C
Env./Ins. tTemp: 23! Humi:54% ESHS10 Engineer :TaTa Chen
EUT : Hano Receiver
Power Rating :DC 5V From PC input AC 120W/60H=z
Test Mode 1 Tx Mode
MW :
LISN Cable Emission
Lo Fredg Factor Loss= Feading Level Liwits Margin ERemark
[MH=) (B [dE) [dEuv) [dEuW) [cEu) [clB)
1 0.15000 o.17 9.85 35.7E 45.77 66.00 17,23 oF
2 0.20970 o.1v o.858 31.00 41.05 63.22 Z2.17 QF
3 1.792 o.z9 9.90 23.51 33.70 E&.00 ZZ.30 QF
4 4.150 0.35 9.94 29.58 40.17 56.00 15.83 QoF
5 5.493 0. 40 9.94 22.10 32.44 60.00 Z7.56 QoF
& 19523 0.99 10.05 21.594 33.01 &60.00 Z6.99 QF

Femarks: 1.Ewission Lewel=LI3N Factor+Cable Loss(Include 104dE pulse limirc)
+Feading.
2.If the average limit is met when useihg a gquasi-peak detector.
the EUT shall he deewesd to weet hoth liwmits and mweasurewment
with awverage detector 1 unhnecessary.

EST Technology Co.,Ltd Report No. ESTE-R1107005
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Data: 4
0 Level (dBuv) Date: 2011-07-12
FCCPART 15 C
FCC PART 15 C (AVG)
'
10
3
0.15 2 5 1 2 L] 10 20 30
Frequency {(MHz)
Fice no :r1fconduction Data Mo HE
Dis./Ant. H 2011 E3HZ-Z5 NEUTERAL
Limit tFCC PARET 15 C
Env./Ins. tTewp:23! Humi:54% ESHS10 Engineer :TaTa Chen
EUT : Hano Receivet
Power Rating :DC 5V From PC input AC 120V/60Hz
Test Mode :Tx Mode
M/ :
LI3N Cable Emission
No Freg Factor Lo=s Feading Level Limit= Margin Eemark
[MH=z) [dE) 1dE) [dEuv) [dEuv) [dEuWV) [dE)
1 0O.15000 0.21 9.585 37.07 47.86 66.00 15.14 QF
2 0.32910 0.22 9.88 26.37 36.47 50,47 Z3.00 QF
3 Z.090 0.27 9.91 24 .80 34,95 E&.00 Z1.02 QF
4 3.971 0.31 9.94 35.43 45,658 E&.00 10.32 QF
= 11.314 0.459 i0.00 20,37 30.86 a0.00 Z29.14 QF
& 18.924 0.73 i0.07 25.14 35.94 s0.00 Z4.06 QP
Femarks: l1l.Emission Lewel=LISHN Factor+Cable Loss(Include 10dE pulse limit)

+EReading.

2.If the awverage limit is wet when useing a quasi-peak detector.
the EUT shall be deewed to meet both limits and measurement

with average detector is unnecessary.

EST Technology Co.,Ltd
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4. RADIATED EMISSION TEST
4.1.Test Equipment
Frequency rang: 30~1000MHz
Item |[Equipment Manufacturer Model No. |[Serial No. Last Cal. |Cal. Interval
1 3#Chamber AUDIX N/A N/A Dec.05, 10 |1 Year
2 EMI Spectrum |Agilent E4407B MY41440292 |May.08, 11 |1 Year
3 Test Receiver |Rohde & Schwarz |ESVS10 834468/011 |May.08, 11 |1 Year
4 |Amplifier HP 8447D 2648A04738 |May.08, 11 |1 Year
5 Bilog Antenna |Schaffner CBL6112D |25237 Mar. 27,11 |1 Year
6 RF Cable MIYAZAKI 8D-FB 3# Chamber No.1 |May.08, 11 |1 Year
7 Coaxial Switch |Anritsu MP59B M73989 May.08, 11 |1 Year
Frequency rang: above 1000MHz
Item |[Equipment Manufacturer [Model No. Serial No. Last Cal. |Cal. Interval
1 Spectrum Analyzer |Agilent E4446A US44300459 |[May.08, 11|1 Year
2 Horn Antenna EMCO 3115 9607-4877 May.25, 11|1.5 Year
3 Horn Antenna EMCO 3116 00060089 May.25, 11|1.5 Year
4 |Amplifier Agilent 8449B 3008A00863 |May.08, 11 |1 Year
5 |RF Cable Hubersuhner |SUCOFLEX102 (28620/2 May.08, 11|1 Year
6 RF Cable Hubersuhner |SUCOFLEX102 |29091/2 May.08, 11|1 Year

4.2.Block Diagram of Test Setup
For frequency range 30MHz-1000MHz

Semi-Anechoic 3m Chamber

Antenna Elevation Varies From 1 to 4 m

3.0m

»|

(Reference Point)

EUT
Turn Table
1.5m(L)*1.0m(W)*0.8m(H) —» (Wood) 0.8m
-

Combining Network | |

AMP

|| Spectrum Analyzer| |

PC System

Receiver

EST Technology Co.,Ltd

Report No. ESTE-R1107005
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For frequency range above 1GHz

Semi-anechoic 10m Chamber

[ﬂ ANTENNA ELEVATION VARIES FROM 1 TO 4 METERS

3m

1.5m(L)*1.0m(W)*0.8m(H)

\.

ABSORBER TURN TABLE

(FIBRE GLASS)

- -
Combining Network | | AMP | |Spectrum Analyzer| | PC System B
[
Receiver
4.3. Radiated Emission Limit Standard: FCC 15.209 and 15.249
FREQUENCY DISTANCE FIELD STRENGTHS LIMIT
MHz Meters uV/m dB(uV)/m
30 ~ 88 3 100 40.0
88 ~ 216 3 150 43.5
216 ~ 960 3 200 46.0
960 ~ 1000 3 500 54.0
Above 1000MHz 3 74.0 dB(uV)/m (Peak)
54.0 dB(uV)/m (Average)
Field Strength of
fundamental emissions for 3 9}11(;1 aOBdB\(;l >/)/rr'16\(Peak)
2.4GHz-2.4835GHz 0 dB(kV)/m (Average)

Remark : (1) Emission level dBuV = 20 log Emission level uV/m

(2) The smaller limit shall apply at the cross point between two frequency
bands.

(3) Distance is the distance in meters between the measuring instrument,
antenna and the closest point of any part of the device or system.

(4) The emission limits shown in the above table are based on measurements
employing a CISPR quasi-peak detector except for the frequency bands
9-90 kHz, 110-490 kHz and above 1000 MHz. Radiated emission limits
in these three bands are based on measurements employing an average
detector.

EST Technology Co.,Ltd Report No. ESTE-R1107005
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4.4.0perating Condition of EUT

4.4.1. Setup the EUT and simulator as shown as Section 4.2.
4.4.2. Turned on the power of all equipment.
4.4.3. Let EUT work in test mode(Tx mode) and test it.

4.5.Test Procedure

The EUT and its simulators are placed on a turn table, which is 0.8 meter high above
ground. The turn table can rotate 360 degrees to determine the position of the
maximum emission level. The EUT is set 3 meters away from the receiving antenna,
which is mounted on a antenna tower. The antenna can be moved up and down
between 1 meter and 4 meters to find out the maximum emission level. Broadband
antenna (calibrated bilog antenna) is used as receiving antenna. Both horizontal and
vertical polarization of the antenna is set on Test. In order to find the maximum
emission levels, all of the interface cables must be manipulated according to ANSI
C63.10-2009 on radiated emission Test.

This exploratory test was performed with EUT in X, Y, Z position with a USB extend
line (0.5m long), and the worse case was found when EUT in X position and direct
connected to PC as the test photo indicated and so the final test was performed with
this configuration.

The bandwidth of the EMI test receiver is set at 120kHz for frequency range from
30MHz to 1000 MHz

The bandwidth of the Spectrum Analyzer’s RBW is set at 1MHz and VBW is set at
3MHz for peak emissions measurement above 1GHz, and 1MHz RBW, 10Hz VBW
for average measurement above 1GHz.

Note: For fundamental emissions, it’s bandwidth is about 1.3MHz, so the Spectrum

Analyzer’s RBW was set at 2MHz and VBW was set at 3MHz for fundamental
emissions measure.

4.6.Radiated Emission Test Results
PASS.

All the emissions from 30MHz to 25GHz were comply with the 15.209 Limit.

EST Technology Co.,Ltd Report No. ESTE-R1107005
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Emissions from 30MHz to 1GHz:

EST Technology

San Tun Management Zone, Houjie Town,
Dongguan City, Guangdong, China
Tel:+36-762-33081858
Fax:+36-759-830815878

Datax: 7 File: D:dest dataWWangHomna ERI {(109)
20 Level (dBuvian} Date: 2001-07-11 Time: e07:28
FCCBART 15 B
B iiis]
!
40—
.-*M"lﬂ""
Wmﬁ LA™ e
Lffmimhhﬂ“j
‘T*J W"‘“’
0 30 224, 418, G12. B0, 1000
Fragquency (MHz)}
Site no. Im Cheamkber Data no. @ 7
Diz. / Ant. 53 1] 27137 . pol. @ VERTICAL
Limic FCZC PART 15 B
Env. §/ Ins. Temp:25.6' ;Humi:56%: Press:101. 52kPa
Enginesr : Tony
EUT 1 NANO Receiver
Fouwer I 5V From PC Input AC 120V/60H:z
MM BN
Teat Hode TH 2402
Ant., Cahle Emission
Fredg. Factor Losz Reading Level Limics HNargin Remark
{MHz} {dE/mj (dE} (dBuV] (dBu¥V/m) {dBuW¥/m) (dE)
1 48,43 8.37 0.63 11.09 20.09 40.00 19.291 QP
2 53.28 .11 0.73 13 .66 20.50 40,00 19.50 QF
3 119.24 11.11 1.31 4.088 17.30 43,50 26.20 2P
4 599,39 19.58 3.81 10,985 34,37 45.00 11.63 QP
5 ced,. 38 20.13 4,16 11.44 35.73 A6, 00 10.27 QP
[ T46.83 ZZ2.24 4,68 Z2.03 Z3.97 46,00 17.03 2P

EST Technology Co.,Ltd

Report No. ESTE-R1107005
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EST Technology

Fan Tun Managemsnt Zone, Houjie Town,
Dongouan City, Guangdong, China
Tel:+86=7569=83081538

Fax i +86-763-83081578

Data: 8

Level (dBuving

&80

File: Detest datasWWangHong EMI {109)

Drate: 2011-07-11 Time: 010219

FCCPART 158

AilE
40___J |
- .
[ ' et
W gl
oy bl oAt
m\ﬁw\"iﬂ o 'l ot
T
030 224, 418, G612, 804G, T
Frequency iKHz)
Site no. : 3m Chamber Data no. @ &
Di=z. / Ant. : 3m 27137 Ant. pol. HORIZONTAL
Limit : FCC PALRT 15 B
Env. / Ins. : Temp:Z5.6' Huml:56esPress: 101, 52KPa
Engineer : Tony
EUT 1 NAND Receiwver
Fower : DC SV From PC Inmpuc AC 120V 60H=z
M/ : MEM
Te=t HNode : T 2408
hnt. Cable Emiz=ion
Freq. Factor Lozz PReading Lewvel Limits Margin Femark
(MHz) [dE/ ) (dE) [ ABuT) [ABuV/m) (ABuV/ ) {dE)
1 £3.28 6.11 0.73 g.60 15,44 40.00 24.58 op
2 1458.34 11.00 1.4% 5.76 18.25 43 .50 Z25.25 P
3 295.69 13.00 2.62 16.21 31.53 46.00 14.17 QF
4 599.39 19.55 3.81 6. 62 30.01 46.00 15.99 QF
1= 664.38 20.13 d.16 4.28 28.57 45 .00 17.43 op
& T46.83 22.24 4. 68 3.26 io.1s 4&.00 15.82 P

EST Technology Co.,Ltd
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EST Technology

Jan Tun Hansgement Zone, Houjie Town,

Dongguan City, Guangdong, China
Tel:+36-769-5308 168685

Fax:+56-T69-8308 1873

Data: 9

File: Ix'test dataWWangHong EMI {109}

0 Level (dBuVim)

Date: 2011-07-11 Time: 014:28

FCC PART 15 B
—hiB
40
! gt W‘L kw-mal»-w
L
I
DJﬂ 224, 418. G12. 806, 100
Frecquency (MHz)
Site no. dm Chamber Iata no. 9
Dis. / Ant. Im 27137 Ant. pol. : HORIZONTAL
Limic FCC PALRT 15 B
Env. / In=. Tenmp:25.6" ;Humi:56%Pres=s:101.52kPa
Engineer Tony
EUT : NANO Receilver
Power LC SV From PC Imput AC 120V/60H:z
n/N HEN
Test Mode TL 29440
Ant. Calble Emi=zsion
Freg Facrtor Loss Reading Lewvel Limits Margin Remark
[AHEZ) (AE/Tn) (dE) (BT (dBEUV m) (dBuV/m) [cE)
1 53.z8 G.11 0.73 16.16 23 .00 40,00 17.00 QF
2 232.73 9.52 1.97 14.72 2628 46.00 19,72 Qp
3 298.692 13.00 2.62 13.70 29.32 46,00 16.68 QP
4 449,04 16.45 1.1% B.55 28.19 46,00 17.81 QF
5 740,74 22.1%2 4.81 3.63 30.63 46.00 15.37 QaF
& g46.74 22,85 4,85 3.39 31.09 46.00 14.91 Qp

EST Technology Co.,Ltd

Report No. ESTE-R1107005
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EST Technology

San Tun Hanagement Zone, Houjie Town,
Dongguan City, Guangdong, China
Tel:+36-763-33061558
Fax:+86-762-83081875

Data: 10

File: D:test dataWWangHong ERI (109)

Date: 2011-07-11 Time: Fe17:20

Level (dBuvian)
80

W

FCCPART 158

B

Mo ot

11 e
_JMWW’”WJ |

njﬂ 224, 418. 612, 806G, A0
Fredquency (MHz)
Site no. : Zm Chswber ata no. @ 10
Di=. J Ant. 1 3m 27137 Ant. pol. : VERTICAL
Limit : FCOO PART 15 B
Ewv., / Ins. : Temp:25.6';Humi:S56%;Press:101.52kPa
Enginesr 1 Tony
EUT : NANG Recelver
Power 1 I SV From PC Input AC 120V/60H:z
M/N 1 MEN
Test Node 1 TH 2440
Ant. Cable Emiz=ion
Fredg. Factor Loss FReading Lewvel Limits Hargin ERemark
[MHz) [dB/m) [clE) [dEuv) [dBuv ) (dBuly ) [ dE)
1 53.28 G.11 0.73 19.03 £5.87 40,00 14.13 P
4 114.392 10.835 1.24 g.73 0. 862 43 .50 2d .68 QF
3 E99.39 19.E58 3.81 9.17 32.58 4§, 00 13.44 op
4 G64.38 EZ0.13 4,16 9.60 33.89 46,00 12.11 P
= 596.32 £0.50 4.30 B.53 31.33 46.00 1%.67 QF
[ sd46.74 ZZ.85 4,85 3.00 30.70 46,00 15.30 op

EST Technology Co.,Ltd Report No. ESTE-R1107005
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EST Technology

San Tun Management Zone, Houjie Town,
Dongguan City, Guangdong, China
Tel:+86-769-830816558
Fax:4+436-760-83081875

Data: 11 File: D:test dataWWangHong.ERMI {109}

Level (dBuv )
80

Date: 20111-07-11 Time: (Ke22:25

FCCRART 15 B

-fulB

-]

Ao——

A

wﬂF mwir_,.ﬂ,vwﬁl"uw.ﬂﬂ b

ot

224,

W b e

418. G12. 06, 100
Fraquency (MHz)

Site no. 1 3m Cheeiber Data no. @ 11
Dis. / Amnt. : 3m 27137 Ant. pol. : WERTICLL
Limit : FCCO PART 15 B
Env., / Ins. : Temp:25.6';Humi:56%;Press:101.52kPa
Enginesr 1 Tony
EUT : WANO Receiver
Power : I 5V From PC Imnput AC 120V/60H:=
MW i MBN
Test Mode 1 TE 2474
Ant. Cahble Emiz=zion
Fredg. Factor Loss PReading Lewvel Limics Hargin PRemark
[MHz) [elE S m) (dE)  (dBuV) (dBuV/m) (dBuVim)  (dB)
1 53.28 G.11 0.73 19.28 Z6.12 40,00 13.58 P
4 119.284 11.11 1.31 g.26 20.68 43.50 £2.82 ap
3 232.73 9.59 1.97 T.61 19.17 46,00 26.83 QF
4 4z9.64 16.06 Z.89 T.91 Z6.86 46,00 19.14 P
5 589.39 19.56 3.81 2.05 32.49 46.00 13.56 QP
g E62 .44 20,10 4,13 T.62 31.85 46,00 14.15 QF
EST Technology Co.,Ltd Report No. ESTE-R1107005
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EST Technology

San Tun Management

Zone, Houjis Town,

Dongoguan City, Guangdong, China
Tel:+E36-765-33061588

Fax:+56-7609-83051575

Data: 12

0 Lewel (dBuv i}

File: D:test dataWiWangHong. EMI {109}

Date: 20111-07-11 Time: 09:27:02

9 I
T ]

. ;H'wrlver _JWEW\,Q,.WJ"LA% L,ww A

FCCPART 15B

-iB

0

Site no.
Dis. F Anc.
Limit

Env. / Ins.
Engineer
EUT

Power

H/ W

Test Hode

53 .28
119.24
232.73

T46.83

Freiuency (MHzZ)

I Chordoer Imtm no. 1 12

I 27137 Ant. pol. @ HORIZOMNTAL
FCC PART 15 B

Temp:25.6' ;Huani: 56%:Preas:101.52kPa

Tony

HNANG Receiver

DZ 5V From PC Input &C 120V/60Hz

224, 418. G612, 804G,

1000

MBI
TH 2474
Ant. Cahle Emis=ion
Factor Lo0os33 EReading Level Limits Hargin Eemark
(B m) (B} [dBul) (ABuY m) (dBuW/ m) [dE)
5.11 0.73 16.22 23 .06 40. 00 16.94 op
11.11 1.31 9,75 22.17 4% .50 21.33 P
.59 1.97 16.27 27.83 46,00 i8.17 oF
16.45 3.19 .87 27.51 46.00 15.4%9 QP
22.24 4,68 4,93 31.91 45.00 14.09 oF
ZZ .85 4,85 g.00 35.70 45,00 10,30 oF

1
2
3
] 149.04%
=1
]

B46.74

EST Technology Co.,Ltd

Report No. ESTE-R1107005
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Emissions from 1GHz to 25GHz:

Data: 35

File: E:20°10 report datatJi20110311-2.EMG (50)

Lewvel (dBuW/im)

120

Date: 2011-07-12

FCL PART 15/PEAK 2.4

60

.

1000 4400. 7800, 11200, 14600, 18000
Frequency (MHz)
Site no. 3# Chamber Data ho. 35
Dis. / Aint. St 3115({0511) int. pol. HORIZOMNTLL
Limit FCC PART 15 FELE 2.4
Env. / In=s. 23*C/ 54y Engineer TaTa Chen
EUT : Maho Receiver
Power DC 5V Fromw PC
Te=st mode TX 2405
MM MR

EST Technology Co.,Ltd

Report No. ESTE-R1107005




FCC ID:PRDRX04

page

Data: 36 File: E:2010 report datai.J20110311-2.EM6 (50)
Lewvel (dBuVim) Date; 2011-07-12
120
FCC PART 15/PEAK 2.4
60 4
FCC PART 15 AV 2.4
0 1000 4400. 7800. 11200. 14600. 18000
Frequency (MHz)
Site no. 3# Chamber Data ho. 36
Dis. / Ant. 3m 31150911 int. pol. HOBRTZONTLL
Limit FCC PART 15 PEAK 2.4
Env. / Ins. Z3I®C/54% Engineer TaTa Chen
EUT Matio Feceiver
Power I 5V Frow PC
Test mode TX 2405
M/H MEN
Ant. Cabhle Awmp. Emi=ssion
Frec. Factor loss Factor Reading Level Limits Margin Remark
[MHz) (dE/m) 1dE) (dE) [dEuWV) (dBuV/m) (dBuV/m) (dE)
1 =2405.000 29.45 7.43 36.62 §4.55 55.14 114.00 Z5.56 Peak
2 2408.000 29.45 7.43  36.62 83.10 83.36 24,00 10.64 brerage
3 4516.000 34.30 10.62 35.10 40.85 50.70 54.00 3.30 brerage
4 4516.000 34.30 10.62 35.10 435 .59 58.41 74.00 15.59 FPeak
Remarks:
1. Emission Level= Antenna Factor + Cable Loss -Amp Factor + EREeading.

The emission lewvels that are Z0d4dE helow the

offimial limit are not reported.

EST Technology Co.,Ltd

Report No. ESTE-R1107005
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Data: 37

120

G0

Level {dBuVim)

File: E:i2010 report data'.;20110311-2.EM& (50}

Date: 2011-07-12

FCL PART 15/PEAK 2.4

e

1000 4400.
Zite no.
Di=z. / Ant.
Limit

Env. / Ins.
EUT

Power

Test mode
M/

7800. 11200.
Frequency (MHz)
3# Chamber Data no.
3m 3115(05911) Ant. pol.
FCC PART 15 PEAE 2.4
23wC/54% Engineer

Wano Eecerver

Iz 5W From FPC
TE 24085

MR

14600, 18000

37

! VERTICAL

TaTa Chen

EST Technology Co.,Ltd

Report No. ESTE-R1107005




FCC ID:PRDRX04

page

Data:

120

G0

[ SO VI SV

s

File: E:2010 report data'.)20110311-2.EM& (50)

Level (dBuW/im)

Date: 2011-07-12

FCLC PART 15/PEAK 2.4

3
FCC PART 15 AV 2.4
4
1000 4400. 7800. 11200. 14600. 18000
Frequency (MHz)
Jite no. 3f# Chawber Data no. 38
Dis. / Aint. 3m 3115(0911) Ant. pol. VERTICAL
Limit FCC PART 15 PELE Z.4
Env. / Ins. 23*C/54% Engineer TaTa Chen
EUT Mano Receiver
Fower Iz 5V From PC
Test mode TZ 2405
n/N Jaisid)
Ant. Cable Amp. Emisz=ion
Freqg. Factor loss Factor Reading Level Limits Margin ERemark
[(MHz] (dBsm) (dE) [dE) [dEuV) [dEBuV/m)] (dBuV/m) (dE)
Z408.000 292.45 7.43  36.62 78.46 78.72 114.00 35.28 Peak
Z408.000 292.45 7.43  36.62 75.31 75.87 94,00 15.43 Lverage
4816.000 34.30 10.62 35.10 50.19 60.01 74.00 13.99 Peak
4816.000 34.30 10.62 35.10 39.32 49,14 54,00 4,86 Lverage
Remarks:

1. Emis=zion Lewvel=

Antenna Factor + Cakble Loss

Z. The emission lewvels that are 20dE below the

—Amp Factor + BReading.
official limit are not reported,

EST Technology Co.,Ltd

Report No. ESTE-R1107005
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Data

120

60

s 41

Level {dBuvim)

File: E:2010 report data'.)20110311-2.EM6 {50}

Date: 2011-07-12

FCL PART 15/PEAK 2.4

M"

1000 4400. T800. 11200. 14600, 18000
Frequency (MHz)
Jite no. 3# Chanber Data no. @ 41
Dis. / Anc. 3m 3115(0911) Ant. pol. HORIZONTAL
Limit FCC PART 15 PELK 2.4
Env. / Ins. Z3®C/54% Engineer TaTa Chen

EUT

Fower
Test mwode
N/

Mato Fecetver

DZ 5V From PC
T 2440

MBI

EST Technology Co.,Ltd

Report No. ESTE-R1107005
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Data:

120

60

[ EE I o R

42 File: EX'2010 report data'J20110311-2.EM6 {50)
Level (dBuvin) Date: 2011-07-12
FC{ PART 15 PEAK 2.4
K|
FCC PART 15 AWV 2.4
1000 4400, 7800. 11200. 14600. 18000
Frequency (MHz)
Jite no. : 3# Chamber Data no. @ 42
Dis. / Ant. : 3m 3115(0911) Ant. pol. : HORIZOWTAL
Limit : FCC PART 15 PELK Z.4
Enwv. / Ina. : 23*%C/54% Engineer : TaTa Chen
EUT : Maho Receiver
FPower : DZ 5V From PC
Test mode : TE 2440
MW : MEN
Ant. Cable Amp. Emis=ion
Freq. Factor loss Factor Reading Level Limits Margin Eemark
(MHz) (dBsm) (dE) [dE) (dBuv) (dBuW/m) (dBuW /m) (dB)
Z2440.000 29.47 7.50 36.61 85.26 85.62 114.00 28.38 Peak
Z2440.000 29.47 7.50 36.61 84,32 84,68 94,00 Q.32 Lverage
4330.000 34.41 10.71 35.03 48,67 5g.76 74.00 15.Z24 Peak
4330.000 34.41 10.71 35.03 40.36 50.45 54.00 3.55 Lverage

Remarks:
1. Ewmission Lewvel= Antenna Factor + Cable Loss -Amp Factor + Reading.
2. The emwmission lewvels that are Z20dB below the officisl limit are not reported.

EST Technology Co.,Ltd Report No. ESTE-R1107005
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Data

120

60

:43

Lewvel (dBuvim)

File: Ei2010 report data'J)'20110311-2.EM6 (50)

Date: 2011-07-12

FCC PART 15/PEAK 2.4

e

1000 4400, 7800. 11200, 14600, 18000
Frequency (MHz)
Yite no. : 3 Chamber Data no. : 43
Dis. / Aint. 3m 3115 (0911) Ant. : WERTICALL
Limit : FCC FART 15 FELE Z.4
Env. / Ins. Z3I®C/ 545 Engineer TaTa Chen
EUT Matio Feceiver
Power DC 5W From PC

Test mode

M/N

TEZ 2440
MEN

EST Technology Co.,Ltd

Report No. ESTE-R1107005
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Data: 44 File: E2010 report data'J20110311-2.EMG (50)
Level (dBu\im) Date: 2011-07-12
120
FCC PART 15/PEAK 2.4
60 2
FCC PART 15 AV 2.4
01000 4400, 7800. 11200. 14600, 18000
Frequency (MHz)
Jite no. : 3# Chamber Data no. : 44
Dis. / Ant. HERCH 3115 (0911) hnt. pol. @ VERTICAL
Limit : FCC PART 15 PELE Z.4
Env. / Ins. r Z3TC/ 543 Engineser : TaTa Chen
EUT i Mano Recefver
Fower : L 5V From PC
Test mode r TEX 2440
M/N 1 MEN
Ant. Cable Amp. Emi=sion
Freg. Factor loss Factor Reading Lewvel Liwits Margin EREewark
[(MHz) (dB/m) [dE) [dE] [dBuW) (ABuv/m) (dBuv/m) (dE)
1 2440.000 29.47 7.50 356.61 T5.35 7E.74 114.00 35.26 Peak
Z 2440.000 29.47 7.50 356.61 7T.85 78.51 94,00 15.89 bverage
3 4880.000 34.41 10.71 35.03 45.21 EB.30 74.00 15.70 Peak
4 4330.000 34.41 10.71 35.03 40.55 EO0. 54 &4.00 3.36 Lverage
Remarks:

1. Emission Level= Antenna Factor + Cable Loss -Amp Factor + Reading.
2. The emission lewels that are Z0dAE below the official limit are not reported,

EST Technology Co.,Ltd Report No. ESTE-R1107005
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Data

120

60

: 45

Lewel (dBuvim)

File: Ex2010 report data'l.J20110311-2.EM6 (50)

Date: 2011-07-12

FCC PART 15/PEAK 2.4

ot

1000 4400,
Fite no.
Dis. / Ant.
Limit

Enwv. / Ins.
EUT

Power

Test mode
MSN

7800, 11200,
Frequency (MHz)
3# Chamber Data no. :
3w 3115(0911) int. pol.
FCC PART 15 PELE 2.4
23%C/ 54y Engineer

Mato Receiver

I 5V From PC
TZ 2474

MEM

14600. 18000

45

: VERTICAL

TaTa Chen

EST Technology Co.,Ltd

Report No. ESTE-R1107005
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Data: 46
Level (dBuvim)

120

60

[ o

File: EX2010 report data'J20110311-2.EMG (50)

Date: 2011-07-12

FCC PART 15/PEAK 2.4

FCC PART 15 AV 2.4

Env. / In=.
EUT

Fower
Test mode
M/

Ant.
Frec. Factor
(MHz) (dEBE/m)

2474.000 Z9.49
2474.000 Z9.49
4943.000 34.54

1000 4400.
Jite no.
Di=. / Ant.
Limit

7800. 11200. 14600. 18000
Frequency {(MHz)

3# Chamber Data no. 46

Jm 3115(0911) int. pol. VERTICALL

FCC FPART 15 FELE 2.4

Z3*C/54% Engineer TaTa Chen

Mato Feceiver

DZ 5V From PC

TX 2474

MEN

Cakble LAmp. Emission

loss Factor Reading Level Limits Margin ERemark
(B (B (B (dBuW/m) (dBuW/m) (dB)

7.58 36.60 78.86 7933 114.00 354.67 Peak
7.58 36.60 77.E1 == 94.00 16.02 bverage
10.50 34.95 49,72 60.11 74.00 13.59 Peak
10.50 34.95 39.70 Lo.o9 54.00 3.91 bverage

4943.000 34.54

Femarks:

1. Emission Lewel=

Antenna Factor + Cable Loss

2. The emission lewvels that are Z0dE below the

—Aimp Factor + Reading.

official limit

are not reported,

EST Technology Co.,Ltd

Report No. ESTE-R1107005
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Data: 47

120

60

Lewvel (dBuWim)

File: E:i2010 report data'.J20110311-2.EM6 {50)

Date: 2011-07-12

FCL PART 15/PEAK 2.4

M

1000 4400, 7800, 11200, 14600. 18000
Frequency (MHz)
Site no. : 3f Chamber Data no. 47
Dis. / Ant. : 3m 3115(0911) Lnt. HORIZCONTAL
Limit : FCC PART 15 PELE 2.4
Env. / Ina. : 2Z3*%C/54% Engineer TaTa Chen
EUT Wano Receiver
Power Iz 5V From PC

Test mode
MW

TE 2474
MEN

EST Technology Co.,Ltd

Report No. ESTE-R1107005
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Data: 48 File: E:2010 report data'J20110311-2.EM6 (50)
Level (dBuWim) Date: 2011-07-12
120
FCLC PART 15/PEAK 2.4
60 3
FCC PART 15 AV 2.4
[
0 1000 4400. 7800. 11200. 14600. 18000
Frequency (MHz)
Site no. 3# Chamber Data no. 43
Dis. / Ant. 3 31150911 int. pol. HORIZONTLL
Limit FCC PART 15 PEAK 2.4
Emwv. / Ins. 23%C/ 04y Engineer TaTa Chen
EUT Wano Recerver
Power DC 5V Fromw PC
Test mode TX 2474
M/N MEN
Lnt. Calbhle Lmp. Emi=ssion
Frec. Factor loss Factor Reading Level Limits Margin Remark
[MHz) (dE/m) 1dE) (dE) [dEuWV) (dBuV/m) (dBuV/m) (dE)
1 2474.000 29.4%9 7.58 356.60 g§6.51 g56.75 114.00 27.22 Fesk
2 2474.000 29.49 7,58 36.60 85.09 35.56 a4.00 8.44 brerage
3 45943.000 34.54 10.80 34.95 45,16 EB.55 74.00 15.4F5 Peak
4 4945.000 34.54 10.80 34.95 39.64 50.03 54.00 3.97 brerage
Remarks:
1. Emission Level= Antenna Factor + Cable Loss -Amp Factor + EREeading.
2. The emission levels that are Z0dE helow the official limit are not reported,

EST Technology Co.,Ltd

Report No. ESTE-R1107005
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Data: 17

Lewvel (dBuVim)
120

File: EX2010 report data'.)20110311-2.EMG {50)

Date: 2011-07-12

FCC PART 15C PEAK

aoM

0 18000 19400. 20800. 22200. 23600. 25000
Frequency (MHz)
Jite no. : 3# Chawbher Data no. : 17
Dis. / Ant. Sm 3116 T Ant. : VERTICAL
Limit : FCCO PART 15C PEAK
Env. / Ins. Z23*C/ 543 Engineer TaTa Chen
EUT : Mano Receiver
Fower DZ 5V From PC
Test mode TZ 2474
n/M MR

EST Technology Co.,Ltd

Report No. ESTE-R1107005
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Data

120

G0

[ LS S

: 18

Lewvel {(dBuWim)

File: E:2010 report data'.J20110311-2.EM6 {50}

Date: 2011-07-12

FCCPART 15C PEAK

3

FCC PART(15 AV 2.4

18000 19400,
Fite no.
Di=. / Ant.
Limit

Env. ¢/ Ins.
EUT

Power

Test mode
MW

Ant.
Freg. Factor
(MHz) (dB/m)

Z20261.000 40.05
Z0261.000 40.05
24251.000 39.65
24251.000 39.65

20800, 22200
Frequency (MHz)
3i# Chamber Data no.
3m 311le T Ant. pol.
FCC PART 15C PELE
23%C/54% Engineer

MNano Receiver
DC 5V From PC

TX 2474

MR

able  Amp. Emission
o055 Factor Reading Level
dEB) (dE) [dBuv) [dBuW/m)
46  35.40 37.31 60,42
45 35.40 26.36 490,47
o5 33.90 37.21 63.01
o5 33.90 24.895 50.75

23600, 25000

15
YERTICAL

TaTa Chen

Limits Margin Remark
[dBuV/m) (dB)

15.58 Feak
4.53 Average
i0.99 Feak
3.25 Lreraoe

Femarks:

1. Ewissionh Lewvel= Antenha Factor + Cable Loss -Awmp Factor + Reading.
2. The emission lewvels that are 20d4dB khelow the official limit are not reported,

EST Technology Co.,Ltd

Report No. ESTE-R1107005
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Data: 19
Level {(dBulim)
20

File: E:2010 report data'J)'20110311-2.EM6 (50}

Date: 2011-07-12

FCC PART 15C PEAK

GOWWWWMWWW

18000 19400. 20800. 22200. 23600. 25000
Frequency (MHz)
Jite no. : 3# Chamber Data no. b=
Dis. / Ant. 1 3m 3116 T Ant. HORIZOWNTAL
Limit 1 FCC PART 15C PEAK
Env. / Ins. 23%C/54% Engineer TaTa Chen
EUT Mano Receivet
Fower I 5V From PC
Test tmode T 2474
M/ MEM

EST Technology Co.,Ltd

Report No. ESTE-R1107005




FCC ID:PRDRX04
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Data: 20 File: E:2010 report data'.i20110311-2.EMG {50)

120

60

[U=" L S

Level (dBu\im)

Date: 2011-07-12

FCC PART 15C PEAK

3

FCCPART 15 AV 24

18000 19400,
3ite no.
Dis. / Ant.
Limit

Env. / Ins.
EUT

Fower

Test mode
MSN

Ant.
Frec. Factor
[(MHz) (dB/m)

20940.000 40.27
20940.000 40.27
23964.000 39.61
23964.000 39.61

TE 2474

MEN

Cable Amp. Emi=sion
lo=s  Factor Reading Level
[dE) [dE) [dBuv) [dBuV/m)
18.73 33.58 36.48 61.90
18.73 33.58 Z3.66 49,08
19,93 33.1%8 37.41 63.79
19.93 33.18 Z3 .65 B0.03

20800, 22200.
Frequency (MHz)
3# Chanber Data no. :
3m 3116 T Ant. pol.
FCC PART 15C PELK
Z23*C/54% Engineer

MWanio Recerver
IC 5V From PC

Liwmits Margin

{dEuV/m) (dE)

23600, 25000

Z0

HORIZOWTAL

TaTa Chen

Retnark

12.10 Peak
4,92 Lwerage
10.21 Peak
3.97 bvrerage

Remarks:

1. Emission Level= Antenna Factor + Cable Loss -Amp Factor + Reading.
2. The emission lewels that are Z0dAE below the official limit are not reported,

EST Technology Co.,Ltd

Report No. ESTE-R1107005
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Data: 21

File: E:20°10 report data'.)i20110311-2.EM6 {50}

Date: 2011-07-12

Lewvel (dBuVim)
20

FCC PART 15C PEAK

GOMMMMWWW”‘MMMMWW

0 18000 19400. 20800. 22200. 23600. 25000
Frequency {(MHz)
Jite no. : 3iff Chawber Data no. 21
Di=s. / Ant. r 3m 3116 T int. HORIZONTAL
Limit : FCC PART 15C PELAK
Env. / In=s. 23%C/54% Engineer TaTa Chen
EUT MNano Receiver
FPower D 5V From PC
Test mode TX Z440
M/ MEN

EST Technology Co.,Ltd

Report No. ESTE-R1107005
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Data: 22 File: E:'2010 report datali20110311-2.EM6 {50)
Level (dBuVim) Date: 2011-07-12
120
FCC PART 15C PEAK
1 3
60
FCC PART 15 AV 2.4
0 18000 19400, 20800, 22200, 23600, 25000
Frequency (MHz)
JFite no. 3i#f Charber Data ho. 22
Dis. / Ant. 3m 3116 T Ant. pol. HORIZCWTAL
Limit FCC PART 15C PELE
Env. / Ins. Z23*C/54% Engineer TaTa Chen
EUT Mano Receiver
Fower C 5V From PC
Test mode T 2440
MW MR
Ant. Cable Amwp. Ermission
Freg. Factor loss Factor Reading Lewvel Limits Margin ERemark
[(MHz) (dBE/m) [dE) (B [clBuW) (dBuv/m) (dBuv/m) (dE)
1 Z1024.000 40.29 15.76 33.49 37.21 g2.77 74.00 0 11.25 Peak
2 Z21024.000 40.29 18.76 33.49 25.35 E0.91 54,00 3.09 Lverage
3 23971.000 392.61 192.93  33.16 37.26 63.64 74.00 10.36 Peak
4 =23971.000 39.61 19.93 33.16 23.98 50.34 54 .00 3.66 byrerage
Remarks:
1. Emission Level= Antenna Factor + Cable Loss -Amp Factor + Reading.

The emission levels that are Z0d4E khelow the officisl limit are not reported,

EST Technology Co.,Ltd

Report No. ESTE-R1107005
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Data: 23

Lewvel (dBuim)
120

File: E:2010 report dataiJ20110311-2.EMG {50)

Date: 2011-07-12

FCC PART 15C PEAK

EOMWWMWMWM

0 18000 19400, 20800, 22200, 23600, 25000
Frequency (MHz)
Site no. : 3# Chamber Data no. : 23
Dis. / Ant. HI] 3116 T int. 1 VWVERTICAL
Limit : FCC PART 15C PELE
Env. / Ins. 23*C/54% Engineer TaTa Chen
EUT MNato Receivet
Power DZ 5V Fromw PC

Test mode

M/

TE 2440
HEM

EST Technology Co.,Ltd

Report No. ESTE-R1107005
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Data:

120

G0

R I S

24 File: E:'2010 report data'. 201103 11-2.EMG {50)
Level (dBuVWim) Date: 2011-07-12
FCC PART 15C PEAK
1 3
FCC PART 15 AV 2.4
[
18000 19400. 20800. 22200. 23600. 25000
Frequency (MHz)

JFite no. : 3f Chawber Data no. : 24

Dis. / Ant. HIEG) o 311e T Ant. pol. : VERTICAL

Limit : FCC PART 15C FELE

Env. / Ins. : Z3*C/54% Engineer : TaTa Chen

EUT : Mano Receiver

Fower : DC 5V From PC

Test mode : TE 2440

MW : MEN

Ant. Calble Lmp. Emi=zsion

Freg. Factor loss Factor Reading Level Limits Margin ERemark

(MH=z) (dE/m) (dE) [dE] [dEuV) (dBuW/m) (dBuW/m) (dE)
21346,000 40.09 15.59 34.59 38.58 62.97 74,00 11.03 Peak
Z1346.000 40.09 15.39 34.59 Z24.74 49,13 54,00 4,37 Lverage
Z4139.,000 39.63 2Z0.00 33.80 38.79 64,92 74.00 9.08 Peak
Z4139.,000 39.63 2Z0.00 33.80 Z3.58 49,71 54,00 4,29 Lverage

Remarks:

1. Ewission Lewel= Antennas Factor + Cable Loss —-Awp Factor + Feading.
2. The emission lewels that are 20dB below the official liwmit are not reported.

EST Technology Co.,Ltd Report No. ESTE-R1107005
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Data: 25
Level (dBuYim)

File: EX2010 report datal.)20110311-2.EMG (50)

Date: 2011-07-12

120

FCC PART 15C PEAK

e e B

0 18000 19400. 20800. 22200. 23600. 25000
Frequency {(MHz)
Site no. 3# Chamber Data no. : 25
Di=z. / Ant. am 3116 T int. pol. @ VERTICAL
Limit : FCC PART 15C PELKE
Enwvw. / Ins. Z23%C/54% Engineer TaTa Chen
EUT : MNano Receiver
Power DZ 5V From PC
Test mode TZ 2408
M/ MEN

EST Technology Co.,Ltd

Report No. ESTE-R1107005




FCC ID:PRDRX04

p

age

Data

120

60

[ o

: 26
Lewvel (dBuvim)

File: Ei2010 report data'J)'20110311-2.EM6 (50)

Date: 2011-07-12

FCC PART 15C PEAK

3
1
FCC PART 15 AV 2.4
o
18000 19400, 20800, 22200, 23600, 25000
Frequency (MHz)

Fite no. 3# Chamber Data no. 26

Dis. / Aint. 3m 3116 T Ant. pol. VERTICAL

Limit FCC PART 15C FEAE

Env. / Ins. 23%C/ 04y Engineer TaTa Chen

EUT Manio Receiver

Power IC 5V From PC

Test mode TZ 24058

M MBI

Ant. Cable Amp. Emission

Freg. Factor loss Factor Reading Level Limits Margin ERemark

{MHz) (dBsm) (dE) (dE) [dEuv) {dBu¥/m) (dBuV/m) (dE)
Z0954,000 40,27 15.73 33.49 35.92 61.43 74,00 12.57 Peak
Z0954,000 40,27 15.73 33.49 23.70 49,21 54,00 4,79 Lverage
Z4160,000 39,63 2Z0.01 33.58 38.25 64,31 74,00 9,69 Peak
Z4160,000 39,63 2Z0.01 33.58 24,67 50.73 54,00 3.27 Lverage

Femarks:

1. Emission Lewvel= Antenna Factor + Cable Loss -Awp Factor + Reading.
Z. The emission lewvels that are Z0dE khelow the official limit are not reported,
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Data: 27

Lewvel (dBuVim)
120

File: Ex2010 report data'l.J20110311-2.EMG {50)

Date: 2011-07-12

FCC PART 15C PEAK

WWWWWWWWWW

0 18000 194040, 20800, 22200, 23600, 25000
Frequency (MHz)
Jite no. : 3# Chawber Data no. 27
Dis. / Ant. o3m 311e T int. HORIZCONTAL
Limit : FCC PART 152 PELKE
Emwv. / Ins. Z3ITCSE4% Engineer TaTa Chen
EUT Matio Receiver
FPower DZ 5V From PC
Test mode TZ 2408
M/N MEMN
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Data: 28 File: E:2010 report data'.J20110311-2.EMG (50)
Lewvel (dBuWin) Date: 2011-07-12
120
FCC PART 15C PEAK
3
60 1
HCC PART 15 AV 2.4
0 18000 19400. 20800. 22200. 23600. 25000
Frequency {MHz)
Site no. 3# Chamber Data no. za
Dis. ¢ Ant. 3m 3116 T Ant. pol. HORIZCHNTAL
Limit FCC PART 15C PELE
Enwv. / Ins. 23%C/54% Engineer TaTa Chen
EUT MNano Receiver
Power DC 5V From PC
Test mode TX 2405
M/ MBI
Ant. Calble Lmp. Emission
Freg. Factor loss Factor Reading Level Limits Margin Eemark
(MH=z) (dB/m) (dE) (dE) [dEuv) (dBuV/m) (dEuV/m) (dE)
1 20121.000 40.08 18.40 35.55 35.8¢6 5g.79 74,00 0 15.21 Peak
2 20121.000 40.08 15.40 35.55 24.76 47 .69 54.00 6.31 Arerage
3 23551.000 39.69 19.77 34.27 36,67 61.56 74,00 1z2.14 FPeak
4 Z3551.000 39.69 19.77 34.27 24,56 L0.05 54,00 3.95 bverage
Femarks:
1. Ewission Lewel= Antenha Factor + Cable Loss —Awp Factor + Feading.

2.

The emission levels that are Z0dE below the official limit are not reported,

EST Technology Co.,Ltd

Report No. ESTE-R1107005




FCC ID:PRDRX04 page 5-1

5. 20 DB BANDWIDTH TEST

5.1. Test Equipment

Item |Equipment [Manufacturer |Model No. Serial No. Last Cal. |Cal. Interval
1 Spectrum  [Rohde FSP 101130 Jun17.14 |1 Year
" |Analyz &Schwarz

5.2. Limit

Intentional radiators operating under the alternative provisions to the general emission
limits, as contained in 88 15.217 through 15.257 and in Subpart E of this part, must be
designed to ensure that the 20 dB bandwidth of the emission, or whatever bandwidth may
otherwise be specified in the specific rule section under which the equipment operates, is
contained within the frequency band designated in the rule section under which the
equipment is operated.

5.3. Test Results

EUT: Nano Receiver
M/N: MRN
Test date:2011-07-12 Pressure:101.8 kpa Humidity:54 %
Tested by: TaTa Chen Test site: RF site Temperature : 24.1 C
Frequenc 20% bandwidth Limit
guency (MH2z) (KHz)
2408 2.220 N/A
2440 2.220 N/A
2474 2.220 N/A
Conclusion : PASS
EST Technology Co.,Ltd Report No. ESTE-R1107005
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Test Frequency: 2408MHz
“RBW 100 kHz Delta 1 [T1 ]
*VBW 300 kHz -21.01 dB
Ref O dBm *Att 30 dB *SWT 500 ms -1.620000000 MHz
(o] Marker| 1 [T1
-33144 dBm ﬂ
10 2| 408537000 GH
L Delta 2 [T1 ]
;AEH -20l 66 dB
—-20 BOU-000000P00 KA
L-30
y
| 40 /j \,\/\/\J \\
I\ /
--50 \ i
/\ [\ 3DB
| 60 X )
—-70
——80
-90
-100
Date: 14.JUL.2011 10:27:09
Test Frequency: 2440MHz
“RBW 100 kHz Delta 2 [T1 ]
*VBW 300 kHz -20.22 dB
Ref O dBm *Att 30 dB “SWT 500 ms 620.000000000 kHz
(o] Marker| 1 [T1
-33|74 dBm ﬂ
|10 2| 440520000 GH
. Delta [L [T1 ]
-19170 dB
20 =1-oU000UPOU0U VA
—-30 -
[\\/\/\/J
| /j \\ 1
——50 \V v,
'1 3DB
-60
i 1 Wi ALV AV, A i
L-70
~-80
——90
-100
Date: 14.JUL.2011 10:27:58
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Test Frequency: 2474MHz
“RBW 100 kHz Delta 2 [T1 ]
*VBW 300 kHz -20.37 dB
Ref O dBm *Att 30 dB *SWT 500 ms 600.000000000 kHz
0 Marker| 1 [T1
-33193 dBm
L_10 21 474540000 GH ﬂ
Delta 1 [T1 ]
G -20]70 dB
s 20 =1-6 20000000 VM
-30 -
-40 /\{/\/\/\[\1 \\
--50 \/ v,
,‘ 3DB
l-60
A gl Wf WLV LPTIRY N N
——70
~-80
-90
-100
Date: 14.JUL.2011 10:29:04
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6. BAND EDGE COMPLIANCE TEST

6.1. Test EQuipment

Item |[Equipment Manufacturer [Model No. Serial No. Last Cal. |Cal. Interval

1, [Spectrum Agilent E4446A US44300459 |May.08,11 |1 Year
Analyzer

2. |Horn Antenna [EMCO 3115 9607-4877 |May.25, 11 (1.5 Year

3. |Amplifier Agilent 8449B 3008A02495 |May.08, 11 |1 Year

4. |RF Cable Hubersuhner |SUCOFLEX102 [28620/2 May.08,11 |1 Year

5. |RF Cable Hubersuhner [SUCOFLEX102 (28618/2 May.08,11 |1 Year

6. |RF Cable Hubersuhner |SUCOFLEX102 [28610/2 May.08,11 |1 Year
6.2. Limit

All the lower and upper band-edges emissions appearing within 2310MHz to
2390MHz and 2483.5MHz to 2500MHz restricted frequency bands shall not exceed
the limits shown in 15.209, all the other emissions outside operation frequency band
2400MHz to 2483.5MHz shall be at least 20dB below the fundamental emissions, or
comply with 15.209 limits.

6.3. Test Produce

1. The EUT is placed on a turntable, which is 0.8m above the ground plane and
worked at highest radiated power.
2. The turntable was rotated for 360 degrees to determine the position of maximum
emission level.
3. EUT is set 3m away from the receiving antenna, which is varied from 1m to 4m
to find out the highest emission.
4. Set the spectrum analyzer in the following setting in order to capture the lower
and upperband-edges of the emission:
(a) PEAK: RBW=1MHz ;VBW=3MHz, PK detector, Sweep=AUTO
(b) Average: RBW=1MHz ;VBW=10Hz, PK detector, Sweep=AUTO
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6.4. Test Results
Pass (The testing data was attached in the next pages.)

Note: If the PK measured levels comply with average limit, then the average level
were deemed to comply with average limit.
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Data:

120

60

0

b

39 File: E:'2010 report data'J20110311-2.EMG {50)
Lewvel (dBuWim) Date: 2011-07-12
FCC PART 15/PERK 2.4
FCC PART 15 AV 2.4
3
WWMMMMMWMQW
2300 2322, 2344, 2366, 2388. 2410
Frequency (MHz)
Site no. 3# Chawber Data no. : 39
Dis. / Ant. 3m 31150911 int. pol. @ VERTICAL
Limit FCC PART 15 PELE 2.4
Env. / Ins. 23*C/54% Engineer TaTa Chen
EUT Wano Recerver
FPower Iz 5V From PC
Test mode T 2405
M/M MR
Ant. Cable Amp. Ewmission
Freg. Factor loss Factor BEeading Lewel Limits Margin ERemark
(MHz) (dB/m) (dE) [dE) [dBuv) (dBuW/m) (dBuW/m) (dE)
2390.000 Z29.44 7T.39 36.62 44,08 44,29 74,00 zZ9.71 Peak
2400.000 29,44 7.43  36.62 44,06 44 .31 74.00 29,69 Peak
2408.070 29.45 7.43 36.62 77.90 78.16 114.00 35.34 Peak

Femarks:

1. Emis=zion Lewvel=

Antenna Factor + Cable Loss

2. The emission lewvels that are Z20d4dE below the

=lmp Factor + Reading.
official limit are not reported.
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Data:

60

0

40 File: E2010 report data'J'20110311-2.EMG {50)
Lewvel {(dBuWin) Date: 2011-07-12
FC{ PART 15/PEAK 2.4
FCCPART 1p AV 2.4
3
1 =
T e L S S ey e e e e e e e B o e
2300 2322, 2344, 2366. 2388. 2410
Frequency (MHz)
Fite no. : 3# Chamber Data no. : 40
Dis. / Ant. HECh ] 31150911 int. pol. HORIZOWTAL
Limit : FCZ PART 15 FELE - .4
Env. ¢/ Ins. 23%CS54% Engineer TaTa Chen
EUT MNano Receiver
Fower D 5V From PC
Test mode TX z403
M/ ol v}
Ant. Cable lwp. Emission
Freg. Factor loss Factor Reading Level Limits Margin Eemark
(MHz) (dB/m) (dE) 1dE) [dEuWV) {(dBuV/m) (dBuVsm) (dB)
2390.000 29.44 7.39 36,62 45.16 45.37 74.00 28.63 Peak
2400.000 29.44 7.43 3J6.62 44.70 44,95 74.00 Z9.05 Peak
Z407.550 29.45 7.43 36.62 54,07 g4.35 1i14.00 Z9.67 Peak

Femarks:

1. Emisszion Lewvel=

hAntenna Factor + Cable Loss
2. The emission lewels that are 20dE helow the

=imp Factor + Reading.
official liwmit are not reported.
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Data:

120

60

0

1
2

49 File: E:2010 report data'.F20110311-2.EMG6 (50)

Level (dBuWim)

Date: 2011-07-12

FCC PART 15/PEAK 2.4

FCC PART 15 AV 2.4

MMWMWMWMM

2470 2476
Jite no.
Di=. / Ant.
Limit
Enwv. / Ins.
EUT
Power
Test mode
M/

Ant.
Frecg. Factor
(MHz) (dE/m)

2474 .200 29.49

2432, 2488, 2494, 2500
Frequency {(MHz)
3 Chamber Datsa no. : 49
3m 3115(0911) Ant. pol. HORIZONTAL
FCC PART 15 PELE 2.4
23*C/54% Engineesr TaTa Chen
Wano Recetver
Iz 5V From PC
TX 2474
HEM
Cable Amp. Emission
loss Factor Reading Lewvel Limits Margin Remark
[dE) [dE) [dBuV) (dBuV/m) (dBuV/m) [dE)
7.58 36.60 86.458 86.95 114,00 27.05 Peak
7.58 36.60 44,22 44, 69 74.00 29.31 Peak

2483 .500 29.49

Femarks:

1. Emission Lewvel=

Z. The emission

Antenna Factor + Cable Loss
lewvels that are Z0dE helow the

—hinp Factor + Reading.
official limit are not reported,
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Data: 50 File: EX2010 report data'J20110311-2.EMG {50)
Lewel (dBuWin) Date: 2011-07-12
120
1
FCT PART 15/PEAK 2.4
60
FCC PART 15 AV 2.4
wWMhmn«hdwMuumhzwmwmmﬂwmummhdihuunwﬂwbhwwMMhmw&MMﬂmﬂm
024?0 2476. 2482, 2488. 2494. 2500
Frequency (MHz)
Fite no. 3# Chanber Data no. : 50
Dis. / Ant. 3m 31150911 int. pol. @ VERTICAL
Limit FCC PART 15 FELE 2.4
Env. ¢/ Ins. 23%CS54% Engineer TaTa Chen
EUT Wano Receiver
Power DC 5V From PC
Test mode T zZ474
M/N ol v}
Ant. Cable lmp. Emission
Fregq. Factor loss Factor Reading Lewvel Limits Margin ERemark
(MHz) (dB/m) (dE) =1=)1 [ B (dBuV/m) (dBuV/m) (dB)
1 2473.750 25.49 7.58 36.60 78.54 79.01 114.00 34.99 Peak
2 Z483.500 29.49 7.55 36.60 43.87 44,34 74.00 Z9.66 Peak

Remarks:

1. Emwission Lewvel=

Z. The emission

intennha Factor + Cable Loss
lewvels that are Z20dE helow the

—Iiwp Factor + Reading.
official limit are not reported,.
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7. PHOTOGRAPH OF TEST
7.1.Photos of Conducted Emission Test (0.15-30MHz)
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8. PHOTOGRAPH OF EUT
Figure 1
General Appearanceof the EUT
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Figure 2
General Appearance of the EUT
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Figure 3
General Appearance of the EUT
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Figure 4
General Appearance of the EUT
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Figure 5
Component Side of the PCB

Figure 6
Component Side of the PCB
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